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History of this test report

Report No. Version Description Issue Date
FG2D2006H 01 Initial issue of report Sep. 07, 2023
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Summary of Test Result

Report Ref Std. Test Items Result Remark
Clause Clause (PASS/FAIL)
3.2 §2.1046 Conducted Output Power Reporting only -
3.3 - Peak-to-Average Ratio Reporting only -
3.4 §2.1049 Occupied Bandwidth Reporting only -
§2.1051 Conducted Band Edge Measuremen
3.5 Pass -
§90.543 (e)(2) (Band 14)
36 §2.1051 Emission Mask Pass )
) §90.210 (n) (Band 14)
37 §2.1051 Conducted Spurious Emission Pass i
' §90.543 (€)(3) (Band 14)
§2.1055 Frequency Stability
3.8 §90.539 (e) Temperature & Voltage Pass
521053 Radiated Spurious Emission 19.80 d.B.
4.2 §90.543 (e)(3) (Band 14) Pass under the limit at
§90.543 (f) 1576.00 MHz

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented
against the regulation limits or in accordance with the requirements stipulated by the
applicant/manufacturer who shall bear all the risks of non-compliance that may potentially
occur if measurement uncertainty is taken into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement
Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test

assessments are declared by the manufacturer who shall take full responsibility for the

authenticity.

Reviewed by: Danny Lee
Report Producer: Clio Lo
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs
WCDMA/LTE/5G NR, and GNSS.

Remark:
1. The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report
summary.

2.  The maximum allowable antenna gain is determined by the manufacturer.

1.2 Modification of EUT

No modifications made to the EUT during the testing.

1.3 Testing Location

Test Site Sporton International Inc. EMC & Wireless Communications Laboratory

No.52, Huaya 1st Rd., Guishan Dist., Taoyuan City 333, Taiwan (R.O.C.)
TEL: +886-3-327-3456
FAX: +886-3-328-4978

Test Site Location

Sporton Site No.

Test Site No.

THO3-HY
Test Engineer Cotty Hsu
Temperature (C) 22.3~22.9
Relative Humidity (%) 52~54

Test Site

Sporton International Inc. Wensan Laboratory

Test Site Location

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site No.

Sporton Site No.

03CH11-HY (TAF Code: 3786)

Test Engineer

Yuan Lee, Bank Lin and Troye Hsieh

Temperature (C)

19.8~23.5

Relative Humidity (%)

53.1~68.1

Remark

The Radiated Spurious Emission test item subcontracted to Sporton
International Inc. Wensan Laboratory.

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC Designation No.: TW1190 and TW3786
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1.4 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:

+ ANSI C63.26-2015

+ ANSI / TIA-603-E

+ FCC 47 CFR Part 2, Part 90(R)

+ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01
¢+ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

¢+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168

D01 Power Meas. License Digital Systems v03r01 with maximum output power.

For radiated measurement, the measured emission level of the EUT was maximized by rotating the

EUT on a turntable, adjusting the orientation of the EUT and EUT antenna in two config (Ant. Horizontal

and Ant. Vertical), and adjusting the measurement antenna orientation, following C63.26 exploratory

test procedures and only the worst case emissions were reported in this report..

Conducted Band Bandwidth (MHz) Modulation RB # Test Channel
Test Cases 1.4 3 5 10 15 20 | QPSK |16QAM | 64QAM [256QAM| 1 |Half|Full| L M H
Max. Output
14 - - \Y \Y - - \Y \Y \Y \Y \Y \Y \Y \Y \Y \Y
Power
Peak-to-Average
. 14 - - \ - - Y Y \ \ \ \
Ratio
26dB and 99%
. 14 - - \Y \Y - - \Y \Y \Y \Y \Y \Y
Bandwidth
Conducted
14 - - \Y \ - - Y Y \ \ \ \ v v
Band Edge
Emission Mask 14 - - Y \% - - \Y \Y v v v v \Y v \Y
Conducted
Spurious 14 - - Y v - - \Y v \ v \
Emission
Frequenc
4 - v 14 - - \Y - - \Y v Y,
Stability
Radiated
Spurious 14 Worst Case Y v Y
Emission
1. The mark “v “ means that this configuration is chosen for testing
The mark “-“ means that this bandwidth is not supported.

Remark 3. The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious emission test
under different RB size/offset and modulations in exploratory test. Subsequently, only the worst case emissions
are reported.

4. One representative bandwidth is selected to perform PAR and frequency stability.
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2.2 Connection Diagram of Test System

System BT
Simulatar AP router Motebook GPS Station Earphone
Power EUT
Source MNotebook
WLAN AP Monitor

This example is connection diagram of EUT test configurations.
For detail, please refer to test mode configuration and setup pholographs for each lest item.

2.3 Support Unit used in test configuration and system

Item [Equipment Brand Name [Model No. FCC ID Data Cable |Power Cord

1. |System Simulator |Anritsu MT8821C N/A N/A Unshielded, 1.8 m

2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)
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2.5 Frequency List of Low/Middle/High Channels

LTE Band 14 Channel and Frequency List

BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
Channel - 23330 -
10
Frequency - 793 -
. Channel 23305 23330 23355
Frequency 790.5 793 795.5
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3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1 Test Setup
3.1.2Conducted Output Power

I

|

System Simulator EUT

3.1.3Peak-to-Average Ratio, Occupied Bandwidth ,Conducted Band-Edge, Emission
Mask and Conducted Spurious Emission

L]

Power Divider
System Simulator - ")

EUT

.l

Spectrum Analyzer

3.1.4Frequency Stability

System Simulator

Thermal Chamber

3.1.5Test Result of Conducted Test

Please refer to Appendix A.
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3.2 Conducted Output Power

3.2.1Description of the Conducted Output Power Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to force

the EUT transmitting at maximum output power. The measured power in the radio frequency on the

transmitter output terminals shall be reported.

3.2.2Test Procedures

1. The transmitter output port was connected to the system simulator.
2. Set EUT at maximum power through the system simulator.
3. Select lowest, middle, and highest channels for each band and different modulation.
4. Measure and record the power level from the system simulator.
TEL : 886-3-327-3456 Page Number 11 of 22
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3.3 Peak-to-Average Ratio

3.3.1Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument’s resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an

average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.3.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.2.6
1. The EUT was connected to spectrum and system simulator via a power divider.
2. Set the CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.
3. The highest RF powers were measured and recorded the maximum PAPR level associated with
a probability of 0.1 %.

4. Record the deviation as Peak to Average Ratio.

TEL : 886-3-327-3456 Page Number 112 of 22
FAX : 886-3-328-4978 Issue Date : Sep. 07, 2023
Report Template No.: BU5-FGLTE Version 2.4 Report Version 101



ssamoncas. FCC RADIO TEST REPORT Report No. : FG2D2006H

3.4 Occupied Bandwidth

3.4.1Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the

upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and

one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB

below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit

bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.4.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.3 (26dB) and Section 5.4.4 (990B)

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2.  The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

3. The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

4.  Set the detection mode to peak, and the trace mode to max hold.

5. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

6. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

7. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “-X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

8. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.
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3.5 Conducted Band Edge

3.5.1Description of Conducted Band Edge Measurement

90.543(e)

(1) On all frequencies between 769-775 MHz and 799-805 MHz, by a factor not less than 76 + 10 log
(P) dB in a 6.25 kHz band segment, for base and fixed stations.

(2) On all frequencies between 769-775 MHz and 799-805 MHz, by a factor not less than 65 + 10 log
(P) dB in a 6.25 kHz band segment, for mobile and portable stations.

(3) On any frequency between 775-788 MHz, above 805 MHz, and below 758 MHz, by at least 43 +
10 log (P) dB.

3.5.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
The band edges of low and high channels for the highest RF powers were measured.
Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.
Beyond the 1 MHz band from the band edge, RBW=1MHz was used.

Set spectrum analyzer with RMS detector.

o o M wN

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
7. Checked that all the results comply with the emission limit line.

The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
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3.6 Emission Mask
3.6.1Description of Emissions Mask Measurement

For LTE Band 14
Transmitters designed must meet the emission mask comply with the emission mask provisions of

FCC Part 90.210(n).

3.6.2Test Procedures
For LTE Band 14
The testing follows FCC KDB 971168 D01 v03r01 Section 6.0.
1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
2. The power of the modulated signal was measured on a spectrum analyzer using an RMS and 10
second sweep time in order to maximize the level.

3. The RF fundamental frequency should be excluded against the limit line in the operating frequency

band.
TEL : 886-3-327-3456 Page Number : 15 of 22
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3.7 Conducted Spurious Emission

3.7.1Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than

the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

It is measured by means of a calibrated spectrum analyzer and scanned from 30 MHz up to a

frequency including its 10™ harmonic.

3.7.2Test Procedures

The testing follows FCC KDB 971168 D01 v03rO1 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.

3.  The conducted spurious emission for the whole frequency range was taken.

4. Make the measurement with the spectrum analyzer's RBW = 100 kHz if the authorized
frequency band/block is at or below 1 GHz and 1 MHz if the authorized frequency band/block is
above 1 GH, VBW =3 * RBW.

5.  Set spectrum analyzer with RMS detector.

6. Taking the record of maximum spurious emission.

7. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

8. The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
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3.8 Frequency Stability

3.8.1Description of Frequency Stability Measurement

The frequency stability shall be sufficient to ensure that the fundamental emission stays within the

authorized frequency block.

3.8.2Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was set up in the thermal chamber and connected with the system simulator.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

3.  With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.8.3Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was placed in a temperature chamber at 20+5° C and connected with the system
simulator.

2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.

3. The variation in frequency was measured for the worst case.
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4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.1.1Test Setup

For radiated test below 30MHz

! : RX Antenna

1 Im *

I
1im
‘IE

1
Metal Full Soldered Ground Plane
&)
2 Spectrum Analyzer / Receiver
System Simulator
For radiated test from 30MHz to 1GHz
RX Antenna

Im

I
Metal Full Soldered Ground Plane

System Simulator

== .

Spectrum Analyzer | Receiver
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For radiated test above 1GHz

RX Antenna

Metal Full Soldered Ground Plane

== .

Spectrum Analyzer | Receiver

System Simulator

4.1.2 Test Result of Radiated Test

Please refer to Appendix B.

Note:

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -

semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.
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4.2 Radiated Spurious Emission Measurement

4.2.1Description of Radiated Spurious Emission Measurement

The radiated spurious emission was measured by substitution method according to ANSI / TIA-603-E.

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.
For LTE Band 14

For operations in the 758-775 MHz and 788-805 MHz bands, all emissions including harmonics in the
band 1559-1610 MHz shall be limited to -70 dBW/MHz equivalent isotropically radiated power (EIRP)

for wideband signals, and -80 dBW EIRP for discrete emissions of less than 700 Hz bandwidth. For the

purpose of equipment authorization, a transmitter shall be tested with an antenna that is representative

of the type that will be used with the equipment in normal operation.

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

4.2.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 7 and ANSI / TIA-603-E Section 2.2.12.

1. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

2. The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.

3. The table was rotated 360 degrees to determine the position of the highest spurious emission.

4.  The height of the receiving antenna is varied between one meter and four meters to search the
maximum spurious emission for both horizontal and vertical polarizations.

5. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

6. A horn antenna was substituted in place of the EUT and was driven by a signal generator.

7. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

8.  Taking the record of output power at antenna port.

9. Repeat step 7 to step 8 for another polarization.

10. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain
ERP (dBm) = EIRP - 2.15
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5 List of Measuring Equipment

Instrument [ Brand Name [ Model No. Serial No. [Characteristics Cal:)b;fetion Test Date Due Date Remark
Comr?ﬁi?]li(:ation Anritsu MT8821C | 6262025353 LTIiTFEl?E(/:I:DD Oct. 13, 2022 AJT" 11%’ 22%223; Oct. 12, 2023 gogg;‘_ﬁi‘;
Analyzer DLCA/ULCA Y
CT:;:EL ESPEC SH-641 | 92013720 | -40CC ~90°C | Sep. 07, 2022 ﬁﬁ'i%é%i? Sep. 06, 2023 (CTOSS;C}:?(‘;
Dgui)‘;‘ger GW Instek | GPP-2323 | GES906037 |0V~64V ; 0A~BA| Dec. 29, 2022 %F:;‘.ll%é%z; Dec. 28, 2023 E:T‘):"g:_ﬁi‘;
20dB 25W
Coupler Warison Dir:(':\fiﬁnal #B 1-18GHz | Jan. 06, 2023 ﬁﬁ'i%é%i? Jan. 05, 2024 E:TOSS;C}:?;
Coupler
i‘g;;”g gzm‘:‘é‘ FSV40 101908 | 10Hz~40GHz |Sep. 27, 2022 ﬁﬂ'.lli"zz%zg Sep. 26, 2023 gﬂggﬂi‘;
LOOP Antenna zgmzs HFH2-22 100488 | 9 kHz~30 MHz | Sep. 20, 2022 AJF:;I'_?LE;’?Z%Z;; Sep. 19, 2023 (o?gﬂiij:v)
Bilog Antenna | TESEQ CB,L\lil_tle’D& Af_ﬁttg‘z 30MHz~1GHz | Oct. 08, 2022 AJF:;I'_?LE;”ZZ%Z;; Oct. 07, 2023 (oggﬂﬁi?:n
Horn Antenna SCH\A&RZBE BBHA 9120 D [9120D-01620| 1GHz~18GHz | Aug. 24, 2022 A\]F:Jrl'.()lg’é%ég; Aug. 23, 2023 (o?gﬂﬁﬁv)
Horn Antenna SCHV&RZBE BBHA 9120 D | 9120D-1326 | 1GHz~18GHz | Aug. 24, 2022 A\]FLE'.Z%’ZZ%ZZS; Aug. 23, 2023 (o?gﬂﬂiﬂv)
Gesrige';:tlor 222323 SMF100A 101107 | 100kHz~40GHz | Jan. 11, 2023 A\]FLE'.Z%’ZZ%ZZS; Jan. 10, 2024 (o?gﬂﬂiﬂv)
Amplifier SONOMA 310N 187312 | 9kHz~1GHz |Dec.09, 2022 A\]F:Jrl..t_’)g’zztézz’:; Dec. 08, 2023 (o?gﬁ:ifj:v)
Preamplifier | Keysight 83017A  |MY53270080| 1GHz~26.5GHz | Nov. 09, 2022 AJF:JrI-.?lf;ZZ%ZZ?; Nov. 08, 2023 (Oggﬂi‘fﬂ\()
Preamplifier | Jet-Power JPAOlols 553 17(1)(5)28(1)300 1GHz~18GHz | Jun. 15, 2022 AJzLOf:gZZOOZS; Jun. 14, 2023 (Oggc:ﬁi?;\()
Preamplifier | Jet-Power JPAO];'SS 553 1732283300 1GHz~18GHz | Jun. 14, 2023 J‘L;Sl'. 1222%22?; Jun. 13, 2024 (Oggc:ﬁi?;\()
i‘:g;;”; Keysight N9O10A  |MY54200486| 10Hz~44GHz | Oct. 07, 2022 %ﬂ'_i%é%zg Oct. 06, 2023 (O?ngﬁiiﬁi-ol-TY)
AntennaMast | EMEC  |AM-BS-4500-B|  N/A 1~4m N/A AJF:I'_ ?g” 22%22?; N/A (Oggﬂi‘fﬂ\()
Turn Table EMEC TT 2000 N/A 0~360 Degree N/A AJF:I'_ ?g” 22%223; N/A (o?gc:iij:v)
Software Audix | oo | RK-001053 N/A na | 013 ol e (oggc:iiﬂv)
RF Cable Zﬂiﬁig sucloozLEx MY2859/2 | 30MHz~40GHz | Mar. 07, 2023 AJT{E%,ZZ%ZZS; Mar. 06, 2024 (oggc:ﬁiﬂv)
RF Cable gﬂﬁﬁi; SUCBZLEX 801595/2 | 30MHz~40GHz | Mar. 07, 2023 AJ‘LZ‘EZZZ%ZS; Mar. 06, 2024 (ogg(:ﬁi?;v)
RF Cable gﬂﬁﬁi; SUCBZLEX 803951/2 9K~30M | Mar. 07, 2023 AJF:JZ'_(;%YZZ%Z;; Mar. 06, 2024 (o?gﬂiij:v)
RF Cable gﬂﬁﬁ;’ SUC&ZLEX 803951/2 | 30M~40G | Mar. 07, 2023 AJF:JZ'_(;%YZZ%Z;; Mar. 06, 2024 (o?gﬂiij:v)
Filter Wainwright Ygg&:igsﬂfg SN3 3GHZFH”igr' Pass| sep. 12, 2022 AJ‘LZ‘EZZZ%ZS; Sep. 11, 2023 (ogg(:ﬁiﬂv)
Filter Wainwright \ivo}g}é%ggg% SN12 lGHZF'TIigr' Pass| sep. 12, 2022 AJ?L‘%%?%?? Sep. 11, 2023 (O?gii"ii-ol-TY)
TEL : 886-3-327-3456 Page Number - 21 of 22
FAX : 886-3-328-4978 Issue Date : Sep. 07, 2023
Report Template No.: BU5-FGLTE Version 2.4 Report Version 101
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6 Measurement Uncertainty
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of 3.22 dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 353 dB
Confidence of 95% (U = 2Uc(y)) '
TEL : 886-3-327-3456 Page Number : 22 0f 22
FAX : 886-3-328-4978 Issue Date : Sep. 07, 2023
Report Template No.: BU5-FGLTE Version 2.4 Report Version 101



e 9 FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FG2D2006H
Appendix A. Test Results of Conducted Test
[Conducted Output Power(Average power) |
LTE Band 14 Maximum Average Power [dBm]
Maximum Maximum
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest | Output Power| Output Power
(dBm) (W)
10 1 0 22.40
10 1 25 22.48
10 1 49 22.57
10 25 0 QPSK 21.44 22.57 0.1807
10 25 12 21.44
10 25 25 21.60
10 50 0 21.53
10 1 0 21.75
10 1 25 21.79
10 1 49 22.02
10 25 0 16-QAM 20.48 22.02 0.1592
10 25 12 20.49
10 25 25 20.61
10 50 0 20.53
10 1 0 ] 20.66
10 1 25 20.73
10 1 49 20.78
10 25 0 64-QAM 19.47 20.78 0.1197
10 25 12 19.48
10 25 25 19.60
10 50 0 19.55
10 1 0 17.90
10 1 25 18.13
10 1 49 18.15
10 25 0 256-QAM 17.86 18.15 0.0653
10 25 12 17.90
10 25 25 17.96
10 50 0 17.93
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G? FCC RADIO TEST REPORT

Report No. : FG2D2006H
LTE Band 14 Maximum Average Power [dBm]
Maximum Maximum
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest | Output Power| Output Power
(dBm) (W)

5 1 0 22.54 22.60 22.28
5 1 12 22.44 22.58 22.50
5 1 24 22.50 22.40 22.64
5 12 0 QPSK 21.44 21.64 21.59 22.64 0.1837
5 12 7 21.55 21.25 21.39
5 12 13 21.41 21.44 21.59
5 25 0 21.45 21.45 21.35
5 1 0 21.69 21.70 21.69
5 1 12 21.89 21.83 21.60
5 1 24 21.86 22.06 2211
5 12 0 16-QAM 20.35 20.52 20.61 221 0.1626
5 12 7 20.30 20.54 20.39
5 12 13 20.47 20.77 20.60
5 25 0 20.62 20.48 20.57
5 1 0 20.59 20.50 20.60
5 1 12 20.92 20.70 20.63
5 1 24 20.90 20.59 20.86
5 12 0 64-QAM 19.48 19.47 19.33 20.92 0.1236
5 12 7 19.46 19.39 19.58
5 12 13 19.65 19.44 19.53
5 25 0 19.47 19.48 19.53
5 1 0 17.95 17.83 17.81
5 1 12 18.24 18.09 18.02
5 1 24 18.09 18.30 18.01
5 12 0 256-QAM 18.00 17.80 17.93 18.30 0.0676
5 12 7 18.01 17.79 17.77
5 12 13 17.89 18.15 18.02
5 25 0 17.95 17.82 18.10

Al-20of 2
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Report No. : FG2D2006H

LTE Band 14

Peak-to-Average Ratio

Mode

Mod. QPSK

LTE Band 14 / 10MHz

RB Size

16QAM

64QAM 256QAM

Full RB

Middle CH 4.55

Full RB
5.51

Full RB Full RB

Limit: 13dB

Result

6.23

6.38

PASS

LTE Band 14 / 10MHz / QPSK

LTE Band 14 / 10MHz / 16QAM

Middle Channel / Full RB

Ref Level 30.00 dBm Offset 11.20 dB Ref Level 30.00 dBm Offset 11.20 dB
[ ALt 30ds  AQT 2ms @ RBW 10 MHz [ ALt 30ds  AQT 2ms @ RBW 10 MHz
@153 View @153 View
= T
< - —~
0 —= 0
0.0 s 0.0
1 h
: \
1E- T 1E- T
|‘ |
E-04- \ E-04-
E i 1E ‘,
1
CF 793.0 MHz Mean Pwr + 20.00 dB CF 793.0 MHz Mean Pwr + 20.00 d&
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | Crest | 10% | 1% | ©0.a% | 0.01% | Mean S Crest | 10% | 1% | 01% | 0.01% |
Trace 1 19.30 dBm 24.03 dém 4.73 dB 2.46 dB 4.23 dé 4.55 di 4.70 dB Trace 1 18,26 dem 24.14 dBm 5.86 db 3.01 dé 4.78 dB 5.51 dé 5.74 db
Marker Marker
i) BREEREE X

LTE Band 14 / 10MHz / 256QAM

Middle Channel / Full RB

L 2
30.00 dBm  Offset 11.20 d& 1 30.00 dBm  Offset 11.20 dB
o At a0d8 aQr 2ms @ RBW 10 MHz o At a0d8 aQr 2ms @ RBW 10 MHz
@155 view @155 view
==l e 8
" e
o & a
IT S
0.0 0.0
164 % 164
i 5
L y
Y
04 | -4 T
] %
|
1E-D 1E-D +
i
CF 783.0 Miz Mean Pwr + 20.00 dl CF 783.0 Miz Mean Pyer + 20.00 db.
Complementary Gumulative Distribution Function Samples: 130000 Complementary Gumulative Distribution Function Samples: 130000
Mean |  Peak |  ©rest | 10% | 1% | 0% | 0.018% | Mean Peak Grest | 0% | 18 | 0.9 | 0019 |
Trace 1 | 17.23 dbm | 24.08 dbm 5.85 d& 3.19 da 5.13 dB 6.23 0B 6.58 0B Trace 1 | 15.22 dbm | 22.63 dbm 7.61d8 22 da 5.22 dB 5.33 d8 7.16 8
Marker Marker
[ EERREEE I [ | CEREEEEN

TEL : 886-3-327-3456

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006H

26dB Bandwidth

Mode

LTE Band 14 : 26dB BW(MHz)

BW

5MHz

10MHz

Mod.

QPSK

16QAM

QPSK

16QAM

Middle CH

5.08

5.05

9.79

10.03

Mode

LTE Band 14 : 26dB BW(MHz)

BW

5MHz

10MHz

Mod.

64QAM

256QAM

64QAM

256QAM

Middle CH

5.01

4.95

9.95

9.97

LTE

Band 14

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum . .
Ref Level 30.00 GBm  Offset 1120 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.20 0B & RBW 100 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 13.07 dBm) mi1] 12.77 dBm)
792.16100 MHz 791.61100 MHz
2 2
20 M nds 26.00 dB) =@ 1 ndn 26.00 dB)
P T RO N B ; 5.075000000 MHz| ). E 5.045000000 MHz|
10 df S 10 o = e Pt
[ Q factar 156.1 [ - v fac 156.9
0 de - 0 da +
4 / \
. / . ryf ¥
10 d@ 10 dBi ¥ %
-20 dBm - Tar L -20 dam = —
AT WAVALS B A STREAT
-30 dim- “30 dBm ™
-4 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 792.161 MHz 13.07 dbm ndB down 5075 MHz M1 1 781611 WAz 12.77 dem ndB down 5045 MHz
TL 1 780.433 MHz -12.89 dem ndg 26,00 dB Tl 1 790.473 MHz 13,39 dim ndg 26,00 dB
T2 i 785.507 MHz -12.75 dém q factor 156.1 T2 i 795,517 MHz -13,08 dém q factor 156.9

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum = Spectrum
Ref Level 30.00 GBm  Offset 1120 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.20 OB = RBW 300 kHz
e Att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 14.82 dBm) mi1] 13.30 dBm)
794.7780 MHz
2 2
2 ndB E =@ 26.00 dB
10 O R NS AR 9.790000000 MHz 10 ~ - S 10.030000000 MHz
e [ Q factor 80.9 . ]
0ds - 0 des ; v
P 1 / 4
10 dam - - ¥
/ 7 {,
-20 dém Al = = — ]
~S WA ¢ —
P o \
-3 dBm
40 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
CF 793.0 MHz 1001 pts Span 20.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 791.821 MHz 14.82 dbm ndB down 9,78 MHz M1 1 54,776 MHz 13.30 dBm ndB down 10.03 MHz
TL 1 786.105 MHz -10.88 dem ndg 26,00 dB Tl 1 7B8.005 MHz -12,83 dim ndg 26,00 dB
T2 i 787.885 MHz -11.37 dém q factor 0.8 T2 i 798,035 MHz 12,69 dém q factor 78.2
L J J ) we L JL J L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006H

LTE Band 14

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

m - m -
Ref Level 30.00 GBm  Offset 1120 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.20 OB = RBW 300 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max [@ 37+ Max
mi1] 11.80 dBm mi1] 12.64 dBm
100 MHz 794.6580 MHz
2 2
2 ndB 6.00 dB) =@ 76.00 dB
10 Bw 5.005000000 MHz 10 . 9.950000000 MHz
/~ R =~ et 158.5 7 - 79.9
o ¥
/ \
kY
A
A ol -
S EW TP e ~
-40 dBm
-s0 -s0
60 d -60 di
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 783.35 MHz 11.80 dBm ndB down 5,005 MHz ML 1 754 658 MHz 12.64 dBm ndB down 9,95 MHz
TL 1 780.502 MHz -14.41 dBm ndg 26.00 dB T 1 7B8.145 MHz -13,13 dém ndg 26,00 dB
T2 i 785.507 MHz -14.31 dém q factor 158.5 T2 i 796,085 MHz -13.25 dém q factor 788
L JU ] - L JU -

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

- im 2
Ref Level 30.00 cbm  Offset 11,20 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 9,20 dBn) mi1] 10.36 dem
792.50000 MHZ] 790.4230 MHz,
2 2
2 nds 6.00 dB =@ - nds 26.00 dB
104 Bwe 4.945000000 MHZ| 10 d Bwe 9.970000000 MHZ|
L R e ) 160.3 S - S tEkar Jo.5
o 0 d8: T
/ /
10 ¥ -10 ¥
¥ Y
20 . -20 y
N Gy O P R e e e
40 dBm -40 dBm:
-50 -50
60 df -60 di
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 792.5 Mz 9.29 dbm nd@ down 4,845 MHz [ 1 790.423 Mz 10.36 dem nd@ down 9.7 Mz
T 1 790,473 MHz -16.56 dBm nds 26,00 d8 T 1 7BE.125 MHZ -15,55 dem nd8 26,00 d8
T2 1 795.418 MHz -16.55 dbm q factor 160.3 T2 1 796.085 MHz -15.44 dm q factor 79.3

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Occupied Bandwidth

Mode

LTE Band 14 : 99%0BW(MHz)

BW

5MHz

10MHz

Mod.

QPSK 16QAM

QPSK

16QAM

Middle CH

4.49 4.48

9.09

9.01

Mode

LTE Band 14 : 99%0BW(MHz)

BW

5MHz

10MHz

Mod.

64QAM 256QAM

64QAM

256QAM

Middle CH

4.51

451

8.93

9.01

LTE Band 14

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum

2 Spectrum 3
Ref Level 30.00 GBm  Offset 1120 db = RBW 100 kHz Ref Level 20,00 cém 11.20 0B @ RBW 100 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30 ds 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 13.00 dBm) mi1] 13.11 dBm)
3.94900 MHz 792.61000 MHz
2 2
= i nw +.485514486 MHz = M Occ Bw 4475524476 MHz
P P A X - I
ad +" = R 104 L e
/ i
0 de 0 de: -
/ \
10 d8m - 10 dBm
-20 dém i o -20 dam — o
AP / A A . NN o Vo -
Al S o s -,
-0 dBm ¥ -30 dem
-4 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 793.343 MHz 13.90 dBm M1 1 752 61 MHz 13.11 dBm
TL 1 790.75225 MHz 7.85 dBm Occ Bw 4.485514486 MHz T1 1 790.75225 MHz 3,43 dBm Occ Bw 4.475524476 MHz
T2 i 795.23776 MHz 7.55 dém T2 i 795.22777 MHz 7.64 dim
L J J (LI ] L J I we

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum 3 Spectrum ‘l [@]
Ref Level 30.00 GBm  Offset 1120 db = RBW 300 kHz Ref Level 20,00 cém 11.20 0B @ RBW 300 kHz
o att 0GB SWT  12.6ps @ VBW  1MHz  Mode Auto FFT e att 30 de 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 15.02 dBm) mi1] 13.87 dBm)
789.8030 MHz 796.9960 MHz
2 2 .
2 . occ Bw 9.090909091 MHz =@ occaw 9.010989011 MHz
Y AT P N T AT S A T s (g
ad 5 SES Lo 10 = [ a
/ 3
0 de 0 de: -
10 dam | 10 dBm. -
e S -20 dbm—t—— — -
) - s B e T . 7 N
50 dem “30 dem
40 dBm -40 dBm
-50 dem -50 dBm
-60 dBm -60 dBm
CF 793.0 MHz 1001 pts Span 20.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 783.8 15.02 dbm M1 1 756.556 MHz 13.87 dém
TL 1 788.4246 9.19 dBm Occ Bw 9.090909091 MHz T1 1 7B5.4645 MHz 7.55 dBm Occ Bw 9.010989011 MHz
T2 i 797.5155 MHz .59 dem T2 i 757.4955 MHz 6,43 dbm
L J J (LI ] L J I we

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 14

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 1120 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.20 OB = RBW 300 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 11.60 dBm Mi[1] 12.77 dBm
2 791.83100 MHz - 795.7770 MHz
" occ Bw +.505494505 MHz occ Br 8.931068931 MHz
- . P
w04 Tnl e P o 10 i = %
] i / \
o - 0 de: 4
10 df A -10 df ’.J
A /
-20 <
7 - = P
P AL T o Cann e A T -
40 dBm
-s0 -s0
60 d -60 di
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 791.831 MHz 11.63 dBm ML 1 755,777 MHz 12.77 dem
TL 1 790.74226 MHz 6.75 dbm Occ Bw 4.505494505 MHz T 1 7855245 MHz 5,30 dBm Occ Bw £.931066931 MHz
T2 i 795.24775 MHz 5.95 dém T2 i 7574555 MHz 7.23 dém
L JU ] L JU ] -

Middle Channel / 5MHz / 256QAM

Middle Channel / 10MHz / 256QAM

- im 2
Ref Level 30.00 cbm  Offset 11,20 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 10.08 dBm mi1] 10.62 dBm
. 00 MHZ, - 78B.9840 MHz
oce Bw 05 MHZ, A oce Bw 9.010989011 MHZ]
wd . 10 o 1 = = e ATA A s
PRIV RO PN e v A A e
o 7 0 d8: 7 ‘
10 df - -10d -
|
-20 ! 20 L
s N - e
Gy mzmen A Pz .
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 791.082 MHz 10.08 dém [ 1 7BB.984 Mz 10.62 dem
T 1 790.76224 MHz 2,90 dBm 0cc Bw 4,505494505 MHz 1 1 7BE,4845 MHZ 4,63 dBm 0cc Bw 9010989011 MHz
T2 1 795.26773 MHz 3.17 dbm T2 1 797.4955 MHz 5.35 dam

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Conducted Band Edge

LTE Band 14 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum o] Spectrum
Ref Level 20.00 dém  Offset 11.20 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11.20 dg Mode Auto FFT
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr [@1 avgPwr
Limit §heck PARS Limit Gheck PAES
o0 dh’_ﬂ! BPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS_LINE_ABS PASS
10 dBm 10 dBm iﬂ\
ode 0 dBm H
-10 dem ‘ -10 dBm
SPURIOUS_LINE_ABS_ \ [ SFURIOUS_LINE_ABS_ [ ‘
-20 dBm I k -a0 dem /
-30 dBm Hﬁ t -30 dBm {\L
40 dam i \ 40 dBm
- AN | ]
BT e | ‘ S et imadan S "‘Y“
-60 dBm = -60 dBm I ‘ L\‘L
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Range Low RangeUp | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
756000 MH2 769,000 MHz 100.000 kHz 760.22527 MHz -47.40 dBm -34.40 dB 756.000 MHz 769.000 MHz 100.000 kHz 758.91758 MHz ~46.87 dbm -33.87 db
768.000 MHz 775,000 MHz 6.250 kHz 769.29235 MHz -60.05 dém -25.05 d& 769.000 MHz 775.000 MHz 5.250 kHz 771.03497 MHz -60.31 dBm -25.31 dB
775.000 MHz 788.000 MHz 100.000 kHz 78799351 MHz -19.13 dém -6.13 d 775.000 MHz 788.000 MHz 100.000 kHz 775.44805 MHz -46.77 dBm -33.77 dB
788.000 MHz 799,000 MHz 100000 kHz 788.35714 MHz 18.95 dBm -11.05 dB 788 000 MH= 799,000 MHz 100.000 kHz 707 55385 MHe 16.61 dBm 1139 db
799.000 MHz 508,000 MHz 5.250 kHz 80145804 MHz -60.35 dBm -25.35 dB 799.000 MHz B06.000 MHz 6.250 kHz 799,05245 MHz -54.98 dBm -19.98 dB
—
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Range Low Range Up | RBW | Frequency |__Powerabs | |
758.000 MHz 769,000 MHz 100,000 kHz 759,17033 MHz -47.25 dBm -34.25 dB 758.000 Miz 260.000 Mz 100,000 ke 758.87365 T 4775 oo
769.000 MHz 775,000 MHz 6.250 kHz 769,55322 MHz -60.03 dem -25.03 d& 760,000 MHe 775,000 MHz & 250 kHz 270.11798 MHe ~60.46 B
775.000 MHz 788.000 MHz 100.000 kHz 78799351 MHz -25.28 dém -12.28 d& 775.000 MHz 788.000 MHz 100.000 kHz 787.83766 MHz -40.38 dBm -27.38 dB
788.000 MHz 799,000 MHz 100000 kHz 790,73077 MHz 5.01 dBm -24.59 dB 786.000 MHz 799,000 MHz 100000 kHz 703 32967 MHe YT Ty
799.000 MHz 205.000 MHz 5.250 kHz 79945503 MHz -50.94 dém -15.04 dB 759.000 MHz 806,000 MHz £.250 kHz 759,00350 MHz -45.73 dBm -10.73 db
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006H

LTE Band 14 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrur

(%]

SGL Count 100/100

Ref Level 30.00 dBm

Offset 11.20 dB Mode Auto FFT

Spectrum

SGL Count 100/100

Ref Level 30,00 dém  Offset 11.20 db

Mode 4uto FFT
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Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
758.000 MHz 769.000 MHz 100.000 kHz 758,89560 MHz -47.65 dBm -34.65 dB 756.000 MHz 769.000 MHz 100.000 kHz 758.67582 MHz -47.28 dbm -34.28 db
769.000 MHz 775.000 MHz 6.250 kHz 774.53673 MHz -59.77 dBm -24.77 d& 769.000 MHz 775.000 MHz 6.250 kHz 774,60739 MHz -60.26 dBm -25.26 dB
775.000 MHz 788,000 MHz 100.000 kHz 78799351 MHz -18.84 dBm -6.54 d& 775.000 MHz 788.000 MHz 100.000 kHz 775.87662 MHz -47.39 dBm -34.39 dB
788.000 MHz 799.000 MHz 100.000 kHz 788.33516 MHz 17.82 dBm -12.18 dB 788.000 MHz 799.000 MHz 100,000 kHz 707,64236 MHz 18.22 dBm -11.78 dB
799.000 MHz 806,000 MHz 6.250 kHz 802.43706 MHz -60.22 dEm -25.22 di 799.000 MHz 806.000 MHz 6.250 kHz 799,02448 MHz -56.63 dBm -21.63 dB
\
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Spectrur

SGL Count 100/100

Ref Level 30.00 dBm

Offset 11.20 dB Mode Auto FFT

Spectrum

Ref Level 20,00 dém
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Start 758.0 MHz 6005 pts Stop 806.0 MH2 Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
758.000 MHz 769,000 MHz 100.000 kHz 758.15934 MHz -47.68 dBm -34.68 dB 758.000 MHz 769.000 MHz 100.000 kHz 759.22527 MHz -47.37 dBm -34.37 dB
769.000 MHz 775.000 MHz 6.250 kHz 770.84558 MHz -60.12 dBm -25.12 d& 769.000 MHz 775.000 MHz 6.250 kHz 774,54745 MHz -60.26 dBm -25.26 dB
775.000 MHz 788,000 MHz 100.000 kHz 78799351 MHz -27.46 dém -14.46 d& 775.000 MHz 788.000 MHz 100.000 kHz 787.96753 MHz -40.31 dBm -27.31 dB
788.000 MHz 799.000 MHz 100.000 kHz 790.01648 MHz 4.02 dBm -25.98 dB 788.000 MHz 799.000 MHz 100,000 kHz 703,38462 MHz 3.80 dBm 26,20 dB
799.000 MHz 806,000 MHz 6.250 kHz 799.55594 MHz -50.99 dém -15.99 dB 799.000 MHz 806.000 MHz 6.250 kHz 799,26224 MHz -45.78 dBm -10.78 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006H

LTE Band 14 / 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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Spurious Emissions ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
756.000 MHz 769,000 Mz 100.000 kHz 760,02747 MHz -47,54 dbm —3¢.54 db 758.000 MHz 769.000 MHz 100.000 kHz 759.04545 MHz -47.55 dBm -34.55 db
769.000 MHz 775.000 MHz 5.250 kHz 771,69115 MHz -60.07 dBm -25.07 dB 769.000 MHz 775.000 MHz £.250 kHz 771.74226 MHz -60.26 dBm -25.26 dB
775.000 MHz 788,000 MHz 100,000 kHz 78700351 MHz -21.22 dém -6.22 d8 775.000 MHz 788.000 MHz 100.000 kHz 775.26623 MHz -47.48 dBm -34.48 dB
788.000 MHz 799.000 MHz 100,000 kHz 788,31319 MHz 15.54 dBm -14.16 dB 786,000 MH= 789,000 MH2 100,000 kHz 70767532 MHz 17.03 dBm 12,97 dB
799.000 MHz 806.000 MHz 6.250 kHz 800.29021 MHz -50.91 dBm -24.91 di 799.000 MHz B806.000 MHz 5.250 kHz 795.08042 MHz -58.78 dbm -23.78 db
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
758.000 MHz 769,000 MHz 100,000 kHz 75820330 MHz -47.35 dBm -34.35 dB 756.000 MHz 260.000 Mz 100,000 ke 758 00242 T 47 71 oo “34.71 0
768.000 MHz 775,000 MHz 6.250 kHz 771.88306 MHz -59.86 dém -24.86 de 769.000 MHz 775.000 MHz 5.250 kHz 770.90310 MHz -60.20 dBm -25.20 dB
775.000 MHz 788.000 MHz 100.000 kHz 78709351 MHz -29.90 dém -16.90 d& 775.000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -40.48 dBm -27.48 dB
788.000 MHz 799,000 MHz 100000 kHz 788, 45604 MHz 2.77 dBm -27.23 dB 788 000 MH= 799,000 MHz 100000 kHz 704 48901 MHe = 56 dbm 2734 db
799.000 MHz 205.000 MHz 5.250 kHz 799,21329 MHz -51.77 dém -16.77 dB 759.000 MHz 806,000 MHz £.250 kHz 759,50000 MHz -47.73 dbm -12.73 db
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006H

LTE Band 14/

5MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrur m | Spectrum 2
Ref Level 20.00 dém  Offset 11.20 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11.20 dg Mode Auto FFT
SGL Count 100/100 SGL Count 100,100
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Range Low RangeUp | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
756000 MH2 769,000 MHz 100.000 kHz 758.00549 MHz -47.22 dBm -34.22 dB 756.000 MHz 769.000 MHz 100.000 kHz 758.92857 MHz ~47.51 dbm ~34.51 db
769.000 MHz 775,000 MHz 6.250 kHz 774,37781 MHz -60.04 dem -25.04 d 769.000 MHz 775,000 MHz 6,250 khz 27217082 MHe 60,35 dbm 2535 db
775.000 MHz 788.000 MHz 100.000 kHz 78799351 MHz -26.24 dém -13.24 d& 775.000 MHz 788.000 MHz 100.000 kHz 775.03247 MHz -47.26 dBm -34.26 dB
788.000 MHz 799,000 MHz 100000 kHz 788.34615 MHz 13.72 dBm -16.28 dB 788 000 MH= 799,000 MHz 100.000 kHz 707 56484 MHe 1371 dBm 1629 db
799.000 MHz 205.000 MHz 5.250 kHz 80187762 MHz -59.97 deém -24.07 d& 759.000 MHz 806,000 MHz £.250 kHz 7599.81469 MHz -57.58 dbm -22.58 db
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Spectrur Spectrum
Ref Level 20.00 dém  Offset 11.20 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11,20 de Mode Auto FFT
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS Limit Gheck PABS
20 dhipe_§PURIOUS LINE ABS PASS 20 chiRe_BPURIOUS LINE ABS PASS
10 dBm 10 dBm
0de { ]| 0 dBm [ \
-10 dem -10 dBm
SPURIOUS_LINE_ABS_ , I [ SFURIOUS_LNE_ABs_ ‘ ‘
20 dem } \ 20 dBm ! |
30 dom . -30 dem l |
o
- |4 e ]
- C -
. st N\I L, I T
| ‘ LN =00 GBH I ‘ '\\“
Pherery -60 dBm
Start 758.0 MHz 6005 pts Stop 806.0 MH2 Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
756000 MH2 769,000 MHz 100.000 kHz 75822527 MHz -47.50 dBm -34.50 dB 756.000 MHz 769.000 MHz 100.000 kHz 758.08242 MHz ~47.60 dbm ~34.60 db
768.000 MHz 775,000 MHz 6.250 kHz 773,60720 MHz -60.11 dém -25.11 de 769.000 MHz 775.000 MHz 5.250 kHz 77185614 MHz -60.36 dBm -25.36 dB
775.000 MHz 788.000 MHz 100.000 kHz 78799351 MHz -28.90 dém -15.90 d& 775.000 MHz 788.000 MHz 100.000 kHz 787.88961 MHz -42.34 dBm -29.34 dB
788.000 MHz 799,000 MHz 100000 kHz 788.68681 MHz 1.20 dem -28.80 dB 788 000 MH= 799,000 MHz 100.000 kHz 795 41200 WMHe T dom ~28.97 db
799.000 MHz 205.000 MHz 5.250 kHz 799,52797 MHz -53.27 dém -18.27 d& 759.000 MHz 806,000 MHz £.250 kHz 799.15035 MHz -46.68 dBm -11.68 db
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006H

LTE Band 14 / 10MHz / QPSK

LTE Band 14 / 10MHz / 16QAM

Band Edge / Full RB

Band Edge / Full RB

: 20.MAY.2023

Spectrum u%? Spectrum I:Ié:

Ref Level 30,00 dém Offset 11.20 dB Mode Auto FFT Ref Level 30.00 dém Offset 11.20 dB Mode Auto FFT
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
758.000 MHz 769.000 MHz 100.000 kHz 758.14835 MHz -47.29 dBm -34.29 dB 758,000 MHz 769.000 MHz 100.000 kHz 758.30220 MHz -47.67 dBm -34.67 dB
769,000 MHz 775.000 MHz 6.250 kHz 773.93007 MHz -60.00 dBm -25,00 dB 769,000 MHz 775.000 MHz 6,250 kHz 774.75724 MHz -59.93 dBm -24,93 dB
775.000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -28.86 dBm -15.86 dB 775,000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -31.89 dBm -18.689 dB
788,000 MHz 799.000 MHz 100.000 kHz 793.33516 MHz 1.93 dBm -28.07 dB 788,000 MHz 799.000 MHz 100.000 kHz 794.36813 MHz 1.01 dBm -28.99 dB
799,000 MHz 806.000 MHz 6,250 kHz 799.03846 MHz -46.51 dBm -11.51dB 799,000 MHz 806.000 MHz 6.250 kHz 709.03846 MHz -46.23 dBm -11.23 dB
—_— —_——
( ] ] ( ) J
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
758.000 MHz 769.000 MHz 100.000 kHz 758.35714 MHz -47.35 dBm -34.35 dB 758,000 MHz 769.000 MHz 100.000 kHz 758.51099 MHz -47.28 dBm -34.28 dB
769,000 MHz 775.000 MHz 6.250 kHz 774.79321 MHz -59,99 dBm -24,99 dB 769,000 MHz 775.000 MHz 6,250 kHz 769. 46454 MHz -60.18 dBm -25,18 dB
775.000 MHz 788.000 MHz 100.000 kHz 787.95455 MHz -32.89 dBm -19.89 dB 775,000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -35.49 dBm -22.49 dB
788,000 MHz 799.000 MHz 100.000 kHz 793.54396 MHz -0.05 dBm -30.05 dB 788,000 MHz 799.000 MHz 100.000 kHz 793.71978 MHz -2.05 dBm -32.05 dB
799,000 MHz 806.000 MHz 6,250 kHz 799.06643 MHz -48.19 dBm -13.19 dB 799,000 MHz 806.000 MHz 6.250 kHz 799.35315 MHz -47,76 dém -12.76 d&
—_—
J L [ L )i J [| [
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Conducted Spurious Emission
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 7E8.000 MHz 100.000 kHz 634.22399 MHz ~58.00 dbm ~45.00 dB 30,000 MHz 756.000 MHz 100.000 kHz 639.85348 MHz -58.02 dBm -45.02 dB
805.000 MHz 1.000 GHz 100.000 kHz 899.42952 MHz -57.62 dbm -44.62 dB 805,000 MHz 1,000 GHz 100.000 kHz 921.65386 MHz -57.58 dBm -44.58 db
1.000 GHz 3.000 GHz 1.000 MHz 2.50687 GHz -46.93 dBm -33.93 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.49338 GHz -46.92 dBm -33.82 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.94186 GHz -42,48 dBm -29.48 db 3.000 GHz 8,000 GHz 1.000 MHz 6.91386 GHz -42.43 dBm -20,43 d&
—_— —
)i 2 )i [
L JL ) L L J
Z20.MAY.2023 21

Highest Channel / QPSK

ect 1 -2
Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvaPwr
Limit PABS
10 4ine 5_LINE_ABS PABS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 des
W
-50 dém —e—
-70 des
-80 dém
-a0 de:
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 758.000 MHz 100.000 kHz 62238264 MHz -58.06 dém -45.06 d&
805.000 MHz 1.000 GHz 100.000 kHz 841.23657 MHz -57.22 dbm -44.22 dB
1.000 GHz 3,000 GHz 1.000 MHz 2,48088 GHz -47.09 dBm -34.00 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.53386 GHz -42.41 dBm -29.41 dB
v
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LTE Band 14 / 10MHz
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Spectrum n‘?
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20.000 MHz 758,000 MHz 100.000 kHz 619.95614 MHz -57.88 dem -44.88 d&
205.000 MHz 1,000 GHz 100.000 kHz 974.48575 MHz -57.50 dBm -44.50 dB
1.000 GHz 3,000 GHz 1.000 MHz 2,50887 GHz -46,95 dBm -33.95 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.52836 GHz -42.42 dBm -29.42 dB
- —_—
JU J [ 1) v
Date: 2
TEL : 886-3-327-3456 Page Number 1 A2-12 of 26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006H

Mask

LTE Band 14 / 5MHz / QPSK

Lowest Channel / 1RB

Spectrum

=

Ref Level 30.00 dgm

Offset_11.20 d&

Mode Sweep

Spectrum

Ref Level 30.00 dgm

Offset_11.20 d&

Mode Sweep

hack

10 dBm

-20 ddm

10 dBm

-30 dBm

40 dBm

-50 dBm

60 dam

GF 790.5 MHz

691 pts

Span 25.0 MHz

-20 ddm
-30 dBm
40 dBm
-50 dBm
60 dam

GF 790.5 MHz

691 pts

Span 25.0 MHz

Spectrum Emi
T Poyeer

n Mask.
21.27 dBm

Standard: None

Spectrum Emission Mask

Standard: None

Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 21.35 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range low | RangelUp | RBW | Frequency | Power Abs | PowerRel |  Alimit | Range low | RangelUp | RBW | Fraquency | PowerAbs | PowerRel |  Alimit
-12,500 MHz -5.000 MRz | 100.000KHz 765 44565 MHz -50.92 dem -37.26 8 -12,500 MHz -5.000 MRz | 100.000kHz  763,38043 MHz -52.30 dBm 30,26 dB
2500 MKz | 100.000 kHz | 787 08188 MHz -19.63 dBm -15.90 d8 2500 MKz | 100.000kHz | 787 83606 MHz 52,70 dBm 40,05 dB
5.000 MHz | 100.000kHz 79381522 MHz -52.47 dbm -48.74 dB 5.000 MHz | 100.000kHz 79301812 MHz -15.91 dBm -16.26 b
12.500 MKz | 100.000 kHz | 797 72826 MHZ 52,60 dBm -38.87 d8 12.500 MKz | 100.000 kHz | 79551812 MHz -50.53 dBm 36,58 dB
L JU ] [ ] L JU ]
Spectrum [ngl
Ref Level 30.00 dBm__ Offset 11.20 d8 Mode Sweep
heck vafks
0 de:
-10 dBm
-20 dBm
-30 dem e
vy | iy
-40 dém =
.
50 am-
-60 dBm
CF 790.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power 20.81 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Rangelow | Rangeup | RBW | Frequency | Power Abs | PowerRel | ALimit |
~12.500 MHz “5.000 MRz | 100.000 kHz 78530072 MHZ ~35.67 dBm 56,28 dE 2148 d8
500 MHz | 100.000 kHz | 767,98188 MHz -24.31 dBm -45.73 dB -20.73 db
5.000MHz | 100.000kHz  793.01812 MHz 2434 dBm -45.16 dB 20,16 d&
12.500 MKz | 100.000 kHz | 79707609 MHz 34,69 dBm 55,50 dE -20.50 dB
L JL J Aennannn) we

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006H

LTE Band 14 / 5MHz / 16QAM

Lowest Channel / 1RB

Spectrum 2 Spectrum -
Ref Level 30.00 dm__ Offset_11.20 d& Mode Sweep Ref Level 30.00 d8m _ Offset 11.20 d& Mode Sweep
(@ 17m Max [@1°m Max
Limit §heck vafks Limit §heck vafks
201 201
20 B ‘ 20 B
f | f
10 d 1 10 d J
. | . |
I |
|
10 i \ 10 ]
-z20d -z20d ﬁ
3 i
I\
-30 g ]\ 30 £
Jf 1 o
40 -40 L
.w"ﬂ V“” ”J' M'\
s0d i o A .Y I L o4 PR Y AT N i LY | T 4
Dy L E A T T e |50 dem RE S T e
60 d
CF 790.5 MHz 691 pts Span 25.0 MHz CF 790.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
20.47 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz 20.66 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range Up | RBW | Fraquency | Power Abs | PowerRel |  ALimit | Range Up | RBW | Frequency | Power Abs | PowerRel |  Alimit
- 100.000kHz  764,03261 MHz 45,04 dBm -3151d8 -5.000 MRz | 100.000kHz 76421377 MHz 45,33 dBm -67.58 dE 3258 d6
- 100.000 kHz | 787.98188 MHz -19.88 dBm -15.35 d8 2500 MKz | 100.000kHz | 787 65580 MHz -46.16 dBm 66,31 dE 4181 d8
5.000 MHz | 100.000kHz 79367028 MHz -47.52 dbm -42.99 dB 5.000 MHz | 100.000kHz 79301812 MHz -18.11 dBm -38.77 dB .
12,500 MKz | 100.000 kHz | 79693116 MHz ~47.36 dBm -32.83 d8 12.500 MKz | 100.000 kHz | 706 82246 MHZ 45,91 dBm 7

Lowest Channel / Full RB

Ref Level 30.00 dBm

Offset_11.20 d& Mode Sweep

[@17m Max
Limit §heck vafks
20
20 b
10 d
e -
0 d8s 1
10 ‘[
o | \
-0 T | T
-40 I .
60 d
CF 790.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power 19.83 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Rangelow | Rangeup | RBW | Frequency | Power Abs | Power Rel | ALimit
~12.500 MHz “5.000 MRz | 100.000 kHz 78537310 MHz ~34.99 dBm 5431 dE 105148
-5.000 MHz 100000 kHz | 757.98188 MHz -25.66 dBm 45,49 dB 20,49 dB
2,500 MHz 100.000kHz | 793.01812 MHz -25.47 dBm 45.30 dB 2030 d8
5.000 MHz 12.500 MKz | 100.000 kHz | 79566304 MHZ “34.43 dBm 54.26 dB 19,26 dB
L JL J Aennannn) we

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG2D2006H

LTE Band 14 / 5MHz / 64QAM

Lowest Channel / 1RB

Spectrum Emission Mask

Standard: None

T Power 18.78 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Rangelow | Rangeup | RBW | Frequency | Power Abs | PowerRel | ALimit
~12.500 MHz “5.000 MRz | 100.000 kHz 78530072 MHZ ~36.67 dBm 55.26 dE 20,46 dB
-5.000 MHz 100000 kHz | 757.98188 MHz -26.18 dBm 44,37 dB -19.57 b
2,500 MHz 100.000kHz | 793.01812 MHz -26.13 dBm 4492 dB -19.92 d
5.000 M 100.000 kHz | 795.95200 MHz -35.69 dBm 54,43 dE 10,48 dB
J CEERREE ]

Spectrum 2 Spectrum -
Ref Level 30.00 dm__ Offset_11.20 d& Mode_Sweep Ref Level 30.00 d8m _ Offset 11.20 d& Mode_Sweep
[@1°m Max
heck vafks Limit §heck vafks
201
i 20 B
fl |
d - 10 d i ‘
0 da ‘ 0 da
| |
I 11
-10 dBm - -10 dBm
T
-20 dBm | -20 dBm fJ
-30 dBm ! -30 dBm £
f /
40 dBm i 40 dBm .
-50 dem ' -50 d@m *IJ’I
e N— Fe—- PR [ VUV PR R Ao PSSP R - XY
-60 dBm -60 dBm
CF 790.5 MHz 691 pts Span 25.0 MHz CF 790.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 19.68 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 19.80 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range low | RangelUp | RBW | Frequency | Power Abs | PowerRel |  Alimit Range low | RangelUp | RBW | Fraquency | PowerAbs | PowerRel |  Alimit |
-12,500 MHz -5.000 MRz | 100.000KHz  764,17754 MHzZ 48,10 dem -67.78 dB -32.76d8 -12,500 MHz -5.000 MRz | 100.000KHz 76403261 MHz 30,62 dB
500 MHz | 100.000 kHz | 787,98188 MHz 2024 dBm E 1402 d8 2500 MKz | 100.000 kHz | 78649638 MHz -47.30 B
5.000 MHz | 100.000kHz 79345290 MHz -52.63 dbm -47.31d8 5.000 MHz | 100.000 kHz 13,01812 MHz -14.55 db
12.500 MKz | 100.000 kHz | 79707609 MHz -48.55 dBm -33.23 d8 12,500 MKz | 100.000 kHz | 80149638 MHZ 32,33
L JL J L JL J
Spectrum [ngl
Ref Level 30.00 dBm__ Offset 11.20 dB Mode_Sweep
heck vafks
0 de —
-10 dBm
-20 dBm I y
-30 dém A
-40 dBm = —
e —
CF 790.5 MHz 691 pts Span 25.0 MHz

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A2-15 of 26




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006H

LTE Band 14 / 5MHz / 256QAM

Lowest Channel / 1RB

Spectrum

=

Spectrum

Ref Level 30.00 dgm

Offset 11.20 d& Mode Sweep Ref Level 30.00 d8m _ Offset 11.20 d& Mode Sweep
[@1°m Max
heck vafks Limit §heck vafks
201
20 dbim
‘l‘l 104 ‘fl
0 da I 0 da i
-10 dém . -10 dém (’ [
| |
20 dBm t -20dem L
30 dBm - -0 dBm
IR !
40 dem — 40 dem | |
N
50 dem - 50 drn — .
60 dBm -60 dBm
CF 790.5 MHz 691 pts Span 25.0 MHz CF 790.5 MHz 691 pts Span 25.0 MHz
Standard: None Spectrum Emission Mask Standard: None
Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 16.75 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range low | RangelUp | RBW | Frequency | Power Abs | PowerRel |  Alimit | Range low | RangelUp | RBW | Fraquency | PowerAbs | PowerRel |  Alimit |
-12,500 MHz -5.000 MRz | 100.000kHz _ 764,10507 MHzZ -52.32 dbm 338908 -12,500 MHz -5.000 MRz | 100.000 kHz 76425000 MHzZ -52.76 dBm 1
500 MHz | 100.000 kHz | 78708188 MHz -25.55 dBm 17.12d8 2500 MKz | 100.000kHz | 78562681 MHz
5.000 MHz | 100.000kHz 79530072 MHz -52.65 dém 4423 dB 5.000 MHz | 100.000kHz 79301812 MHz
12,500 MKz | 100.000 kHz | 70982071 MHz 52,73 dBm -34.30 d8 12.500 MKz | 100.000 kHz | 796,96739 MHz
L JL J CEEEEEE ]

Lowest C

hannel / Full RB

Spectrum

Ref Level 30.00 dBm

Offset_11.20 d&

Mode Sweep

heck

-10 dém:

20 dém

-30 dem

-40 dBm

-50 dem—

-60 dem

GF 790.5 MHz

691 pts

Spectrum Emission Mask

Span 25.0 MHz
Standard: None

T Power 16.82 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz

Rangelow | Rangeup | RBW | Frequency | Power Abs | Power Rel | ALimit

~12.500 MHz “5.000 MRz | 100.000 kHz 78504710 MAz ~37.89 dBm 1
-5.000 MHz 100000 kHz | 757.98188 MHz -28.93 dBm
2,500 MHz 100.000kHz | 793.01812 MHz -27.37 dBm
5.000 M 100.000 kHz | 795.51812 MHz -35.28 dBm

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG2D2006H

LTE Band 14 / 5MHz / QPSK
Middle Channel / 1RB

Spectrum 2 Spectrum -
Ref Level 30.00 dm__ Offset_11.20 d& Mode_Sweep Ref Level 30.00 d8m _ Offset 11.20 d& Mode_Sweep
[@1°m Max
heck vafks Limit §heck vafks
201
20 dbim
i |
d 10 d
T T
0 da L 0 da 1 !
10 dBm | | 10 dBm “ !
|
-20 dBm -20 dBm /
-30 dBm / -30 dem
]
40 dem — 40 dem
-50 dem -50 dem -
-60 dBm -60 dBm
CF 793.0 MHz 691 pts Span 25.0 MHz CF 793.0 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 21.06 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 21.20 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range low | RangelUp | RBW | Frequency | Power Abs | PowerRel |  Alimit | Range low | RangelUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-12,500 MHz -5.000 MRz | 100.000kHz 767 98166 MHz -50.50 dém - -36.96 0B -12,500 MHz -5.000 MRz | 100.000KHz 76142351 MHz -52.60 dBm -36,80 db
500 MHz | 100.000 kHz | 790,48188 MHz ~40.39 d8 -15.30 d8 -2.500 MKz | 100.000 kHz 82071 MHz 52,49 dBm 48,60 dB
5.000 MHz | 100.000kHz  757,29348 MHz -73.78 dB -46.75 dB 5.000 MHz | 100.000 kHz 9551812 MHz -15.35 dBm 1555 db
12.500 MKz | 100.000 kHz | 80203986 MHZ 73,80 d8 -38.80 d8 12.500 MKz | 100.000 kHz | 798,01812 MHz -50.60 dBm ~36.50 dB
L JU J [ ] L JU J

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dBm__ Offset 11.20 db Mode Sweep

heck paks
0 da
-10 dem
-20 dam
-30 dam
-40 dBm A A
mwe— N
5trdm
-60 dam
CF 793.0 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 20,74 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kMz
Rangelow | Rangeup | RBW | Frequency | Power Abs | PowerRel | ALimit |
~12.500 MHz ~S.000 MRz | 100.000KHz _ 787.87310 MHz ~35.45 dBm ~56.19 dE 2110d8
-5.000 MHz 500 MHz | 100.000 kHz | 790.48186 MHz -23.57 dbm 44,31 dB -1931d8
2,500 MHz 5.000 MHz | 100.000kHz | 79551812 MHz -22.99 dBm -43.73 dB 1873 d8
5.000 M 10,500 MHz | 100.000 kHz | 798,33913 MHz _35.44 dBm 56,13 de 2118 d8
L JL J [ SERRERE

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006H

LTE Band 14 / 5MHz / 16QAM

Middle Channel / 1RB

Spectrum 2 Spectrum -
Ref Level 30.00 dm__ Offset_11.20 d& Mode Sweep Ref Level 30.00 d8m _ Offset 11.20 d& Mode Sweep
(@ 17m Max [@1°m Max
Limit §heck vafks Limit §heck vafks
201 201
20 dbim : 20 dbim
10d \r 1nd T
o ‘ o ‘
i [l
10 t 10 i
-z20d i‘ 20 df
-
a0 W -0 I
i \
[ |
40 \ 40 7
. b *L e
iy p) . o PR RS I Y T N
- — R SRR T " A - WHPRSUNN [FIULLY B 7 O B YT TP | P T g P
60 d
CF 793.0 MHz 691 pts Span 25.0 MHz CF 793.0 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
20.46 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz 20.43 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range Up | RBW | Frequency | Power Abs | PowerRel |  Alimit Range Up | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
- 100.000kHz  786,42381 MHz 45,25 dbm -65.72 dB -30.72 dB -5.000 MRz | 100.000 kHz 766 64130 Mz 4571 dBm -66.13 dE -3113dB
- 100000 kHz | 79048188 MHz 2075 dBm 4121d8 16.21 d8 2500 MKz | 100.000kHz | 78874275 MHz -45.66 dBm 66,08 dE 41,08 d&
5.000 MHz | 100.000kHz 75743841 MHz -47.52 dbm -67.98 dB 4295 dB 5.000 MHz | 100.000kHz 79551812 MHz -15.60 dBm -40.03 dB -1503d6
12.500 MKz | 100.000 kHz | 79925000 MHz 49,33 dBm -34.79 d8 12.500 MKz | 100.000 kHz | 799 57609 MHz _45.54 dBm 7 de 07 da
L J L J AR e
e
Ref Level 30.00 dBm__ Offset 11.20 dB Mode Sweep
[@17m Max
Limit §heck vafks
20
20 b
10 d
0 de - -
-10 |
!
20 di
-30 —
=]
-40 = -
ot ey
-
60 d
CF 793.0 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power 19.77 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Rangelow | Rangeup | RBW | Frequency | Power Abs | PowerRel | ALimit
~12.500 MHz “5.000 MRz | 100.000 kHz 78700942 MHz ~33.85 dBm ~53.62 dE 1862 dB
-5.000 MHz 100000 kHz | 79043188 MHz -25.42 dBm -45.20 dB -20,20 dB
2,500 MHz 100.000kHz | 795.51812 MHz -25.43 dBm -45.25 dB -20.25 dB
5.000 MHz 12,500 MKz | 100.000 kHz | 798,05435 MHz -33.79 dBm 5357 dE 18,57 d&
L JL J AR e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006H

LTE Band 14 / 5MHz / 64QAM

Middle Channel / 1RB

Spectrum 2 Spectrum -
Ref Level 30.00 dm__ Offset_11.20 d& Mode Sweep Ref Level 30.00 d8m __Offset 11.20 dB Mode Sweep
(@ 17m Max [@1°m Max
Limit §heck vaf Limit §heck vafks
201
20 dbim
10 d f
I
| 1
f
|
|
-z20d i
30 L
- i
-40 = iy
v
~ L "“
LT P Bo— =0 EET—— USSR S TE—
60 d
CF 793.0 MHz 691 pts Span 25.0 MHz CF 793.0 MHz 691 pts Span 25.0 MHz
Standard: None Spectrum Emission Mask Standard: None
Tx Bandwidth 5.000 MHz RBW 100.000 kHz >r 19.50 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range low | RangelUp | RBW | Fraquency | Power Abs | PowerRel |  ALimit | Range Up | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-12,500 MHz -5.000 MRz | 100.000kHz 76225725 MHzZ 45,00 dbm -30.42 dB -5.000 MRz | 100.000kHz 766 43638 MHZ ~47.13 dBm 6,62 dE -3L62dB
500 MHz | 100.000 kHz | 790,48188 MHz 2021 dBm 14.62 d8 2500 MKz | 100.000 kHz | 79044565 MHz -52.20 dBm ¥
5.000 MHz | 100.000kHz  757,36594 MHz -52.71 dm -47.12dB 5.000 MHz | 100.000kHz 79551812 MHz -15.56 dBm o
12,500 MKz | 100.000 kHz | 799 50362 MHz -45.39 dBm -32.81 d8 12.500 MKz | 100.000 kHz | 79943116 MHz -50.05 dBm

Middle Channel / Full RB

Ref Level 30.00 dBm

Offset_11.20 d&

Mode Sweep

heck

ek

GF 793.0 MHz

691 pts

Span 25.0 MHz

Spectrum Emission Mask

Standard: None

RBW

100.000 kHz

L JL

T Power 18.73 dBm Tx Bandwidth 5.000 MHz
Range Low Range Up | RBW Frequency Power Abs | Power Rel | ALimit
~12.500 MHz ~5.000 MRz | 100.000 kHz 787 98188 MHZ ~36.00 dBm 54,73 dE 1073 d8
-5.000 MHz 100000 kHz | 79043188 MHz -25.36 dBm -44.59 dB -19.59 b
2,500 MHz 100.000kHz | 795.51812 MHz -26.59 dBm -45.32 dB -2032d8
5.000 MHz 12,500 MKz | 100.000 kHz | 79838043 MHz -35.18 dBm 5301 d& 18,01 d&

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006H

LTE Band 14 / 5MHz / 256QAM

Middle Channel / 1RB

Spectrum 2 Spectrum -
Ref Level 30.00 d8m __Offset 11.20 dB Mode Sweep Ref Level 30.00 d8m __Offset 11.20 dB Mode Sweep
(@ 17m Max [@1°m Max
Limit §heck vafks Limit §heck vafks
201 201
20 dbim 20 dbim
10 d ‘n 10 d ‘ﬁ
0 - 0 -
10 ‘ 10 ! L
|
|
2 o F
a0 -0
A al
40 40
SN " | I
d A, l, [ A
50 = = —
| 7 e I— RS O = — ]
60 d
691 pts Span 25.0 MHz CF 793.0 MHz 691 pts Span 25.0 MHz
Standard: None Spectrum Emission Mask Standard: None
Tx Bandwidth 5.000 MHz RBW 100.000 kHz 16.28 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
| Rangeup | RBW | Fraquency | PowerAbs | PowerRel |  ALimit | Range Up | RBW | Frequency | Power Abs | PowerRel |  Alimit
- 100.000kHz _ 786,60507 MHz -52.70 dém -63.83 dB 338308 -5.000 MRz | 100.000KHz 76145014 MHz -52.33 dBm
- 100000 kHz | 79048188 MHz -25.52 dBm 4162 d8 1664 d8 2500 MKz | 100.000 kHz | 78863406 MHz 52,50 dBm
100000 kHz | 796,06158 MHz -52.51 dm -63.63 dB 43,63 dB 5.000 MHz | 100.000kHz 79551812 MHz -24.07 dBm
12.500 MKz | 100.000 kHz | 70906884 MHz 52,91 dBm 9,04 d8 -34.04 d8 12.500 MKz | 100.000 kHz | 799 50362 MHz -50.73 dBm
L J [ CEREEEE I L J

Middle Channel / Full RB

Ref Level 30.00 dBm

Offset_11.20 d&

Mode Sweep

heck

GF 793.0 MHz

691 pts

Span 25.0 MHz

Spectrum Emission Mask

Standard: None

L JL

T Power 16.75 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Rangelow | Rangeup | RBW | Frequency | Power Abs | Power Rel | ALimit
~12.500 MHz ~5.000 MRz | 100.000 kHz 787 98188 MHZ ~36.38 dBm ~53.63 dE 1863 B
-5.000 MHz 100000 kHz | 79043188 MHz -27.74 dBm 44,49 dB -19.49 dB
2,500 MHz 100.000kHz | 795.51812 MHz -28.29 dBm 45.03 dB -2003 dB
5.000 MHz 12.500 MKz | 100.000 kHz | 798,30797 MHz 35,35 dBm 60 dB ~17.60 dB
CEERREE ]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006H

Spectrum 2 Spectrum -
Ref Level 30.00 d8m __Offset 11.20 dB Mode Sweep Ref Level 30.00 d8m __Offset 11.20 dB Mode Sweep
[@17m Max
heck vafks Limit §heck vafks
201
T 20 dbim
f 10 d
0 da ‘\ 0 da
10 dBm ’ | 10 dBm
-20 dBm -20 dBm
-0 dBm -30 dBm
-40 dBm -40 dBm
Bl B— = =0 2 - = ————
-60 dBm -60 dBm
CF 795 691 pts Span 25.0 MHz CF 795.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 21.13 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 21.03 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range low | RangelUp | RBW | Frequency | Power Abs | PowerRel |  Alimit | Range low | RangelUp | RBW | Fraquency | PowerAbs | PowerRel |  Alimit |
-12,500 MHz -5.000 MRz | 100.000 KHz 79044565 MHz 45,56 dbm -35.69 8 -12,500 MHz -5.000 MRz | 100.000 kHz _ 766,85870 MHz -52.80 dBm -73.83 dB 36,83 d6
500 MHz | 100000 kHz | 792,08188 MHz -19.42 dBm -15.56 d8 2500 MKz | 100.000kHz | 79124275 MHz 52,51 dBm 7354 d8 48,54 B
5.000 MHz | 100.000kHz  799,75725 MHz -52.72 dim 4885 dB 5.000 MHz | 100.000 kHz 93,01812 MHz -20.64 dBm - -16.67 b
12.500 MKz | 100.000 kHz | 806 89403 MHz 52,66 dBm -38.70 d8 12.500 MKz | 100.000 kHz | 80073551 MHZ -50.87 dBm ~36.90 dB
L JU ] NI v L JU
Spectrum [ngl
Ref Level 30.00 dBm__ Offset 11.20 d8 Mode Sweep
heck vafks
0 de: " 1
-10 dBm ‘[
-20 dBm I \
-30 dém pr—
i i
= [ e
“50 dem
-60 dBm
CF 795.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power 20.53 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Rangelow | Rangeup | RBW | Frequency | Power Abs | PowerRel | ALimit
~12.500 MHz “5.000 MRz | 100.000 kHz 79040942 MHz ~34.00 dBm 54,62 dE 10,62 B
-5.000 MHz 100000 kHz | 79298188 MHz -23.87 dBm 44,40 dB -19.40 dB
2,500 MHz 100.000kHz | 79801812 MHz -24.02 dBm 44.55 dB -19.55 d
5.000 M 100.000 kHz | 80062681 MHz -35.25 dBm —55.78 dB 20,78 dB
L JL J Aennannn) we

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006H

LTE Band 14 / 5MHz / 16QAM

Highest Channel / 1RB

Spectrum 2 Spectrum -
Ref Level 30.00 d8m __Offset 11.20 dB Mode Sweep Ref Level 30.00 d8m __Offset 11.20 dB Mode Sweep
(@ 17m Max [@1°m Max
Limit §heck vafks Limit §heck vafks
201 201
20 dbim 20 dbim
10 d 10 d ‘P
o o ‘
I
10 10 !
-z20d -z20d J
J
-0 - -0 f i
/ \ f
40 ¥ . 40 i - L
i i i)
T L Ay 4 1 i Al n
O R S W LN | S b AP T Iy DRI ARV R B
CF 795.5 MHz 691 pts Span 25.0 MHz CF 795.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 20.24 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz 20.43 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
| Rangeup | RBW | Fraquency | PowerAbs | PowerRel |  ALimit | Range Up | RBW | Frequency | Power Abs | PowerRel |  Alimit
-5.000 MRz | 100.000 kHz 76925000 MHz 45,15 dem -30.39 8 -5.000 MRz | 100.000kHz 76906884 MHZ 44,84 dBm -65.27 dB 30,27 db
2500 MKz | 100.000kHz | 702 08188 MHz -19.17 dBm “14.41d8 2500 MKz | 100.000 kHz | 79120652 MHz -46.14 dBm 66,57 dE 4157
5.000 MHz | 100.000kHz  799,90217 MHz -43.95 dm -44.19 dB 5.000 MHz | 100.000kHz 79801812 MHz -15.45 dBm -35.39 dB -14.89 dB
12.500 MKz | 100.000 kHz | 80207609 MHz 46,66 dBm -31.90 d8 12.500 MKz | 100.000 kHz | 802 03986 MHZ 45,57 dBm 00 de 00 d8
L J L J CEERREE ]

Highest Channel / Full RB

Ref Level 30.00 dBm

Offset_11.20 d& Mode Sweep

[@17m Max
Limit §heck vafks
20
20 b
10 d
0 de T
10 -
204 | |
20 y
- —— T——
-40 — = .
e S
5
60 d
CF 795.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power 19.60 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Rangelow | Rangeup | RBW | Frequency | Power Abs | Power Rel | ALimit
~12.500 MHz “5.000 MRz | 100.000 kHz 700 44565 MHZ ~33.81 dBm 1842 dB
-5.000 MHz 100000 kHz | 79298188 MHz -24.10 dBm -18.70 B
2,500 MHz 100.000kHz | 79801812 MHz -25.47 dBm I -2007 d&
5.000 MHz 12.500 MKz | 100.000 kHz | 80062681 MHZ 34,37 dBm 53,08 dE 18,98 dB
L JL J Aennannn) we
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LTE Band 14 / 5MHz / 64QAM

Highest Channel / 1RB

Spectrum 2 Spectrum -
Ref Level 30.00 dm__ Offset_11.20 d& Mode Sweep Ref Level 30.00 d8m __Offset 11.20 dB Mode Sweep
(@ 17m Max [@1°m Max
Limit §heck vafks Limit §heck vafks
201 201
20 dbim 20 dbim
I i
10 d 10 d
I I
o o
I []
10 10 +
B
20 df 20 df ‘{
I
-0 -0
\ i
40 .l‘l 40
0 depk n Wl m 4 s " "
by | L9 DY NNPURT RS T g ST | | — [V L S s Sl PRSI DO RPN WPRPETRE £ TR T L e
60 d 60 d
CF 795.5 MHz 691 pts Span 25.0 MHz CF 795.5 MHz 691 pts Span 25.0 MHz
Standard: None Spectrum Emission Mask Standard: None
Tx Bandwidth 5.000 MHz RBW 100.000 kHz or 1 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range low | RangelUp | RBW | Frequency | Power Abs | PowerRel |  Alimit | Range Up | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-12,500 MHz -5.000 MRz | 100.000kHz 76468478 MHzZ 45,36 dbm -65.50 dB -30.80 9B -5.000 MRz | 100.000kHz 76881522 MHzZ 45,78 dBm -66.30 dE -31.30dB
500 MHz | 100000 kHz | 792,98188 MHz -19.32 dBm 2500 MKz | 100.000kHz | 79182246 MHz 51.64 dBm 71.16 dE
5.000 MHz | 100.000kHz 79963478 MHz -52.34 dbm 5.000 MHz | 100.000kHz 79801812 MHz -21.74 dBm -41.26 dB
12.500 MKz | 100.000 kHz | 80196739 MHz 46,65 dBm 12.500 MKz | 100.000 kHz | 80631522 MHZ ~48.37 dBm a3 di

Highest Channel / Full RB

Ref Level 30.00 dBm__ Offset 11.20 db Mode Sweep

[@17m Max
Limit §heck vafks
20
20 b
10 d
0 de: ——
10 :
-20 df - g
|
= p—
. e
-40 E |
e e
=<t
60 d
CF 795.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power 18.61 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Rangelow | Rangeup | RBW | Frequency | Power Abs | PowerRel | ALimit
~12.500 MHz “5.000 MRz | 100.000 kHz 79022826 MHZ ~35.76 dBm 54,36 dE 1036 dB
-5.000 MHz 100000 kHz | 79298188 MHz -25.93 dBm -44.59 dB -19.59 b
2,500 MHz 100.000kHz | 79801812 MHz -26.82 dBm -45.42 dB 2042 d8
5.000 MHz 12.500 MKz | 100.000 kHz | 80080797 MHZ -35.57 dBm -54.18 dB 10,18 dB
L JL J CEERREE ]
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LTE Band 14 / 5MHz / 256QAM

Highest Channel / 1RB

Spectrum 2 Spectrum -
Ref Level 30.00 dm__ Offset_11.20 d& Mode Sweep Ref Level 30.00 d8m __Offset 11.20 dB Mode Sweep
[@1°m Max
heck vafks Limit §heck vafks
201
20 dbim
‘\ 10 d 1l
0 da i 0 da i
-10 dém . -10 dém l‘ '\
20 dBm ll 20 dBm f\
-0 dBm - -0 dBm .
/ \l o
40 dem ! T 40 dem T .
/ " ) Y
n fi \
-50 d8m + 1’ Ay -50 dBm t —
St . = S— DAV PSS F skt R P L S— ] —
-60 dBm -60 dBm
CF 795.5 MHz 691 pts Span 25.0 MHz CF 795.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 16.42 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 16.41 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range low | RangelUp | RBW | Fraquency | Power Abs | PowerRel |  ALimit | Range low | RangelUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-12,500 MHz -5.000 MRz | 100.000kHz 76903261 MHz -52.64 dbm -34.06 dB -12,500 MHz -5.000 MRz | 100.000kHz 766 45014 MHz -65.22 dB -34.224d6
2500 MKz | 100.000 kHz | 792 98188 MHz 23,83 dBm -15.25 d8 -2.500 MKz | 100.000 kHz 01,24275 MHz 68,95 dE 43,05 dB
5.000 MHz | 100.000kHz  799,79348 MHz -52.57 dem -43.99 d8 5.000 MHz | 100.000kHz 79801812 MHz -40.69 dB 1560 dB
12.500 MKz | 100.000 kHz | 80319928 MHz 52,77 dBm -34.19 d8 12.500 MKz | 100.000 kHz 30 MHz 66,32 dE 3182 &
L JU ] L JU ] GERSEEERD W

Highest Channel / Full RB

Spectrum

Ref Level 30.00 dBm__ Offset 11.20 db

Mode Sweep

heck

-10 dém:

20 dém

-30 dem

-40 dBm

SR s

-60 dem

GF 795.5 MHz

691 pts

Span 25.0 MHz

Spectrum Emission Mask

Standard: None

T Power 16.64 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Rangelow | Rangeup | RBW | Frequency | Power Abs | PowerRel | ALimit
~12.500 MHz “5.000 MRz | 100.000 kHz 79022826 MHZ ~37.23 dBm 1887 dB
-5.000 MHz 100000 kHz | 79298188 MHz -28.33 dBm -20.03 db
2,500 MHz 100.000 kHz 01812 MHz -28.98 dBm 20,62 d&
5.000 M 100.000 kHz | 801,42301 MHz -35.36 dBm 17,40 dB
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LTE Band 14 / 10MHz / QPSK

LTE Band 14 / 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum

Ref Level 30,00 dBm

Offset 11,20 dB Mode Sweep

Spectrum

Ref Level 30.00 dBm

Offset 11.20 dB Mode Sweep

@ 1Rm Max [®1Rm Max
Limit ¢heck PABS Limit ¢heck PAES
20 EIEH”?UU 20 dE 209
10 dBm 10 dB
0 dern B R \ 0 dem-
-10 dBi | | -10 dBm { “
-20 dBm T -20 dBm T
I
-30 dBr -30 dBm
= A )
,P/_M.w \-"‘K«.W L —— N |
7 i e ~40 dBm 7 - e
~ e, ,, et
~ 7
-50 dBm - -50 dBrm — <
D IS ] | [ == N ~—
dBm -50 dBm
CF 793.0 MHz 691 pts Span 50.0 MHz CF 793.0 MHz 691 pts Span 50.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 20.41 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz Tx Power 19.29 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Range Low Range Up | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel | ALimit
-25.000 MHz -10.000 MHz | 100.000 kHz 782.67391 MHz -38.84 dBm -59.25 de -24.25 dB -25.000 MHz -10,000 MHz | 100.000 kHz 78280130 MHz -39.03 dBm -58.32 d8 -23.32 db
-10.000 MHz -5.000 MHz | 100.000 kHz 78796377 MHz -29.43 dBm 40,84 di. -24.84 dB -10.000 MHz -5.000 MHz | 100.000 kHz 787.96377 MHz -30.54 dBm -49.83 dB -24,83 dB
5.000 MHz 10.000 MHz | 100.000 kHz 798.10870 MHz -31.40 dBm -51.81 dd -26.81 dB 5.000 MHz 10.000 MHz | 100.000 kHz 798.03623 MHz -32.33 dBm -51.63 dB -26.63 dB
10.000 MHz 25.000 MHz 100.000 kHz 806.15217 MHz -37.54 dBm -57.94 di -22,94 dB 10.000 MHz 25,000 MHz 100.000 kHz 803.03623 MHz -37.32 dBm -56.61 dB -21.61 dB
J [ CEERERE I J | EERRERE I ]
Spectru u? Spectrum I:Iv?
Ref Level 30.00 dém  Offset 11.20 d& Mode Sweep Ref Level 30.00 dBm _ Offset 11.20 dB Mode Sweep
@ 1Rm Max [®1Rm Max
Limit ¢heck PABS Limit ¢heck PAES
20 EIEH”?UU 20 dE 209
10 dBm 10 dB
0 dem —— 7 0 dem ——
-10de [ i -10 dBm I l‘
-20 dBm : t 20 dBm
I \ } l
-30 der I ! -30 dBm
) | — [
4B
-40 - ~—— -40 dBm = |V~
= ey o B
-50 dBm — 50 dBm — T
IR WS RO ||| M N — ]
dBm -50 dBm
CF 793.0 MHz 691 pts Span 50.0 MHz CF 793.0 MHz 691 pts Span 50.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 18.31 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz Tx Power 16.36 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Range Low Range Up | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel | ALimit
-25.000 MHz -10.000 MHz | 100.000 kHz 782.74638 MHz -41.31 dBm -50.62 d& -24.62 dB -25.000 MHz -10,000 MHz | 100.000 kHz 78280130 MHz -43.73 dBm -60.09 d8 -25.09 dB
-10.000 MHz -5.000 MHz | 100.000 kHz 787.96377 MHz -32.91 dBm 5122 da -26,22 dB -10.000 MHz -5.000 MHz | 100.000 kHz 787.96377 MHz -33.96 dBm -50.32 d8 -25,32 dB
5.000 MHz 10.000 MHz | 100.000 kHz 798.03623 MHz -34.14 dBm -52.45 dB -27.45 dB 5.000 MHz 10.000 MHz | 100.000 kHz 798.03623 MHz -34.38 dBm -50.74 dB -25.74 dB
10.000 MHz 25.000 MHz 100.000 kHz 803.18116 MHz -38.60 dBm -56.91 d& -21.91 dB 10.000 MHz 25,000 MHz 100.000 kHz 803.10870 MHz -38.79 dBm -55.14 dB -20.14 dB
—
] (] [ )i ] )
TEL : 886-3-327-3456 Page Number 1 A2-25 of 26

FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FG2D2006H

Frequency Stability

Test Conditions LTE Band 14 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0223
40 Normal Voltage 0.0224
30 Normal Voltage 0.0091
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0223
0 Normal Voltage 0.0160

PASS
-10 Normal Voltage 0.0013
-20 Normal Voltage 0.0129
-30 Normal Voltage 0.0009
20 Maximum Voltage 0.0207
20 Normal Voltage 0.0223
20 Battery End Point 0.0021

Note:
1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage =4.4 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.
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Appendix B. Test Results of Radiated Test

LTE Band 14
LTE Band 14 / 5MHz / QPSK
Channel [Freaueney| | ERP | Lmic | Margin | i | poyer | loss | can - |oSEater
@Bm) | (dBm) (dB) (dBi)
1576 -61.95 -42.15 -19.80 -71.38 -65.01 3.80 9.01 H
2365 -49.76 -13.00 -36.76 -63.69 -52.85 4.68 9.92 H
3153 -58.17 -13.00 -45.17 -74.21 -61.91 5.42 11.31 H
,
;
,
Lowest
1576 -62.57 -42.15 -20.42 -72.12 -65.63 3.80 9.01 \%
2365 -53.41 -13.00 -40.41 -67.54 -56.50 4.68 9.92 \%
3153 -57.49 -13.00 -44.49 -73.85 -61.23 5.42 11.31 \%
\%
\%
\%
1581 -62.87 -42.15 -20.72 -72.29 -65.96 3.80 9.05 H
2372 -49.55 -13.00 -36.55 -63.48 -52.68 4.69 9.98 H
3163 -57.80 -13.00 -44.80 -73.87 -61.57 5.43 11.35 H
,
;
,
Middle
1581 -62.66 -42.15 -20.51 -72.21 -65.75 3.80 9.05 \%
2372 -53.49 -13.00 -40.49 -67.60 -56.62 4.69 9.98 \%
3163 -57.74 -13.00 -44.74 -74.15 -61.51 5.43 11.35 \%
\%
\%
\%
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1586 -62.58 -42.15 -20.43 -71.97 -65.71 3.81 9.09 H

2380 -51.43 -13.00 -38.43 -65.37 -54.62 4.70 10.04 H

3173 -58.18 -13.00 -45.18 -74.26 -61.98 5.44 11.39 H

H

H

H

Highest

1586 -62.11 -42.15 -19.96 -71.63 -65.24 3.81 9.09 \%

2380 -56.17 -13.00 -43.17 -70.26 -59.36 4.70 10.04 \%

3173 -57.76 -13.00 -44.76 -74.21 -61.56 5.44 11.39 \%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

—THE END——
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